























PARTS LIST for 1057-1257 LAWN and GARDEN TRACTOR

"Except Transmission — see pages 10 and 11 for Transmission break down and Parts List.

When ordering parts always list Part No. and name of part.

Clamp — Corbin % Dia.

Ref. | Pant No. Ref. | Pan S

No. No. Description Req‘d. No. No. Description

91 5660 Ass’y. Fender 1 141 © 4988 © Ass’y. Switch — Ignition
92 5666 Bushing — Nylon 2 142 4882 1 Nut — Hex Special 4-32
93 908182-4 Bolt 35-24 x 74 Hex 2 143 920160-4 ¥ Llockwasher 3§ Dia. Internal Tooth
94 4937 Spacer 2 144 4989 Key — Ignition

95 5667 Bumper — Rubber 4 145 5451 Insulator — Switch

96 _ 6825 Cover — Dust 1 146 920215-4  Washer — Spacer

97 6477 Ass’y. Battery Box 1 147 5423 ) Ass'y. lamp — Generator
98 915111-6 Nut Nylok 4-20 8 148 5480 Ass’y. Cigar Lighter — Complete
99 6480 Clamp — Battery 1 149 5481 Ass’y. Knob & Plug
100 5450 Housing — Control Panel 1 150 5483 Shell
101 908016-4 | Bolt Hex 3518 x % 4 151 5482 Ass’y. Socket

102 ! 5442 Speed Nut #10-16 Thread 4 152 915562 Nut — #8.32 Brass
103 5409 Bushing — Nylon 1 153 920078-4 | Lockwasher #8
104 5458 Support — Fuel Tank 1 154 5484 Ass'y. Wire
105 960152-4 Bolt — Whizlock 14-20 x %4 7 ] 155 6486 Battery
106 5453 Panel — Complete 1 156 6487 Wiring Harness
107 9263084 | Screw — Self-Tap #10-16 x % 4 157 6488 Wire — Battery to Ground
08 | 5439 Grommet — Rubber 1 158 7018 Ass’y. Seat Base

109 1 5695 Latch 1 159 7019 Cushion — Seat

110 | MW-4404 Washer — Spring %, Dia. 2 160 7020 Cushion — Back

nr 920007-4  Washer )4 SAE 2 161 7027 14-20 x 14 Hex — Black
112 6482 Ass’y. Engine 12 H.P. Kohler (1257) 1 162 5432 Ass’y. Wheel & Tire

13 908036-4  Bolt Hex %-16 x 1% 2 163 5433 Wheel — 12 x 7 JA

14 5222 Elbow — 907 Special ! 164 5434 Tire — 23 x 8.50-12 Lawn & Garden
115 5223 Nipple 34 Pipe x 3} Special 1 165 5435 Vaive

e 5224 Cop % Pipe | 166 1004 Lug Bolt Wheel %;-20
mz 2873 Mufler 1
. 3939 Elbow 17 x 45° ; 167 5637 Ass’y. Wheel, Tire & Tube Front
19 943367-4 | Nipple 1 Pipe x 214 1 o8 " Wheel
120 3947 Nipple 17 Close Pipe 1 169 4999 Bearing — Ball
121 6483 Pulley — Engine . 170 5636 Tire 16 x 5.50-8

122 6507 Key Vi x Y4 x % 1 171 5512 Tube
123 909862-5 | Set Screw ¥s-18 x ¥ 2 172 284 Washer
124 5170 Ass’y. Control — Choke 173 908033-6  Bolt %-16 x ’§ Nylok
125 6484 Ass’y. Control — Throttle 1 174 2816 Hub Cap
126 1364 Nut — Round %;-18 2 175 4875 Steering Wheel
127 920127-4 | lockwasher — Shakeproof % 2 176 2897 Insert

128 5431 Nut — Hex Special %4-20 1 177 933188 Roll Pin 3¢ x 1

129 1391 Screw — Sems %-20 x % ] 178 908030-4 Bolt Hex 3/3-16 x 1/2

130 2879 Clip 1 179 3775 Washer — Special

131 6489 Engine — 10 H.P. Kohler (1057) 1 180 1813 Tool Pin

132 5417 Tank — Fuel 1 181 1586 V-Belt — Drive 76"

133 5459 Clamp — Tank 1 182 6996 Decal — Hood Trim R.H.
134 5186 Cap — Fuel Tank 1 183 6997 Decal — Hood Trim L.H.
135 909059-4 | Bolt Round Hd. 4-20 x 1} 1 184 6998 Decal — Grille

136 915182-4 Nut — Square }4-20 'I‘ 185 6939 Decal (1257)

137 4941 Ass’y. Valve & Filter 1 186 6165 Decal — Seat latch

138 6485 Hose — Fuel 1 187 5604 Decal — Fender

139 4256 Clip — Fuel 2 188 4581 Decal — Steering Wheel
140 950153 2 189 6995 Decal (1057)

- = =t N} = i

—

-

N NN NN & NN O MNN NN M

—_















